
Pos. Part Name Qty. Remark

1 Hexagonal stick 1

2 Support of  liftting device 1

3 Output hydraulic hose 1

4 M10*25 hexagonal bolt 6

5 M10 self-lock nut 18

6 M10*20 hexagonal bolt 2

7  liftting device 1

8 90°Connector 1 2

9 Motor 1 3KW/230V/50HZ,

include switch KOA7

10 M8*90 inner hexagonal bolt 2

12 M8 self-lock nut 6

13 90°Connector 2 2

14 chain 1

15 Oil inlet hose 1

16 Hoop φ22 4

17 M10*55 hexagonal bolt 1

18 M10  nut 1

19 Main body column assembly 1

20 Inspection window 2

21 “O ”ring for inspection window 2

22 M4*65 cross bolt 4

23 M4 nut 4

24 M4 washer 4

25 M4 spring washer 4

26 Axle 1

27 Cotter pin 2

28 Wheel(φ200) 2

29 M10*45 bolt 4 3+1(special long)

30 Side retaining arm (left) 2

31 Protection cap 2

32 Splitting knife 1 Welding assembly

33 M12*60 inner hexagonal bolt 1

34 M12 nut 3

35 M10*50 cross bolt 8

36 cancel

37 Fixing board 1 2

38 Fixing board 2 2

39 Fixing board 3 2

40 Controling board 1

41 Working hydraulic hose 1

42 Guiding pole 2

43 Cylinder assembly 1

44 Returning hydraulic hose 1

45 M12*90 hexagonal bolt 2
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46 M6*10 inner hexagonal bolt 4

47 “U”type lever 1

48  M12 sleeve 2

49 M5*25 cross bolt 2

50 M5 nut 4

51 Plastic handle 2

52 cancel

53 Operation board (left) 1

54 R-pin 7

55 Washer (square hole) 2

56 Shafts 2

57 Cancel (same as No.54)

58 Outlet rubber hose 1

59 M4*10 cross bolt 2

60 Protection cover for valve 1

61 M8*30 hexagonal bolt 2

62 M8 hexagonal nut 3

63 Cancel 

64 Valve assembly 1

65 M5*30 2

66 Hydraulic bolt 2

67 Seal ring 2

68 Operation board (right) 1

69 M8*60 cross bolt 1

70 M8 self-lock nut 1 Same as No.12

71 Lever  1

72 Connection board 1 For “U”type lever

73 Controling sleeve 1 for hexagonal stick 

74 M8*12 bolt 1 improved




